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YRS / ShERIR

Machine body

No. | SHSHE | #HE S4B o £ DESCRIPTION
PARTS No| QTY

1 | 10698 1 |ER E R FACE PLATE

2 | 10699 1 |EREEEE miRitsal THUMB SCREW 3.4X36 L=6.5

3 | 10700 1 | RS mikE > PIN

4 | 10701-A 1 |mE m o (XK PLUG

5 | 10702 = ik ARM CAP

g | 10703 1| EiR#BE LRIy w— WASHER

7 | 10704 1| LBl SCREW 3/16X28 L=6.5

g | 10551 1 [BRERATRG AR KEFH OIL GUARD

g | 10650 1 |pHiREERL | XEa=ERL SCREW 3.4X36 L=6.0

10 | 13441 1 |BEESs o H—hii— BED END COVER

11 | 13026 1 |PHEARZE S ZLIRERN (LK) GUIDE PLATE (REAR)

12 | 13025 1 |DPERG S =LERER ) GUIDE PLATE (FRONT)

13 | 13027 4 |IBY il =108 SCREW 3.4X36 L=6.0

14 | 13024 1 |DPHER =Lk BED SLIDE PLATE

15 | 30046 1 |BEithkBRy  [F—ARELRLC EARTH WIRE SCREW M4X0.7 L=4.0
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Needle bar rocking mechanism




HTEED / SHEEEIGR

Needle bar rocking mechanism

No. | SH-SE | %= SR & £ DESCRIPTION
PARTS No| QTY

1| 13071 1 |BEEM #EEOUR ROCK SHAFT CRANK CONNECTION
2 | 13396 1 |ETEERRY | KERY HINGE SCREW

3 | 13395 1 [IEHITERE EYES LT FEED ROCK BELL CRANK

4 | 13078 1 18 EYEFEDER4L | PINCH SCREW 7/32X32 L=13.0

5 | 13397 1 |Es KER L v NUT M8X1.25

6 | 13364 1 |E8E b FEED ROCK SHAFT CRANK

7 | 13363 1 |BH /NEEfAL HINGE SCREW

g | 10728 1 PEFIE e mE] o N OIL WICK

9 | 19408 1 |E& EfEfA L PINCH SCREW 1/4X28 L=17.5

10 | 16706 1 |IRE INERLCF vk NUT 1/4X28

11 | 10578 1 | BT FEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
12 | 10581 1 |RBe 14l SET SCREW 7/32X32 L=7.0

13 | 11876C 1 | EEmT el | LEFAEE SLIDE BLOCK COMPLETE

14 | 11876 1| EESFT R FEYEERL SLIDE BLOCK STUD

15 | 11877 1| DXk EEFBE SLIDE BLOCK

16 | 15110-A 1 |EHHF5e ftistT s NEEDLE BAR ROCK FRAME

17 | 11875 1 |eHeFzosy AR -0 o= HINGE STUD

18 | 10525 1 |ETEREIE fHELSE bRl | SET SCREW 6.75X24 L=9.0

19 | 10560 1 |AR 14— NEEDLE BAR ROCK FRAME POSITION BRACKET
20 | 10561 1 |BEARERLE |47 —Likkl SCREW 11/64X32 L=6.5

21 | 19413 1 | tHiE NEEDLE BAR

29 | 19426 1 |FHsst stz NEEDLE BAR CONNECTING STUD
23 | 13365 1 R tEfazital PINCH SCREW M4X0.7 L=9.0

24 | 10726 1 [ sHiEfEEmN OIL WICK

25 | 10533 1 |EHHTED gHERE NEEDLE BAR THREAD GUIDE

26 | 6035 1 |B& $H#ESRENTIERR L | SCREW 3/32X56 L=2.7

27 | B140553 1 |EEsEsARYE  |#khl SET SCREW 1/8X40 L=4.5

28 | NO122 1 |8ge $# DPX17 #22 NEEDLE DP X 17 #22

29 | 10726 1 |FH 2 fHELEE MY | OIL WICK
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Arm shaft and thread take—up mechanism
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Fippkeitaln /0 k. RFTEBIER

Arm shaft and thread take—up mechanism
No. | BH SIS |%E SHE2FR & % DESCRIPTION

PARTS No|QTY

1 | 10526C 1 |BEERATEY K (#) THREAD TAKE-UP LEVER COMPLETE
2 | 10526 1| HEERAT K THREAD TAKE-UP LEVER

3 | 10529 1 |HESAT L XirfaE THREAD TAKE-UP LEVER DRIVING STUD
4 | 10528 1|4 HEIZY NEEDLE BAR CONNECTING LINK

5 | 10527 1 |HEERATEE EHE> THREAD TAKE-UP LEVER HINGE STUD
6 | 10525 1| PRERAT S XFE LU SET SCREW 6.75X24 L=9.0

7 | 10726 1 [ KHE A OIL WICK

g | 10728 1 | KTzl OIL WICK

g | 19414 1 |HBbAOE h3uhE-Yavhh NEEDLE BAR CRANK

10 | 19415 1 | H5u9E-avh BRI R &H4a L | POSITION SCREW 1/4X28 L=20.0

11 | 19416 1 |E H7u5E-vavhhikal SET SCREW 1/4X28 L=14.0

12 | 19417 1 |8y #1598 L () | SCREW 1/4X28 L=6.5

13 | 19418 1 |Be §HiEISOEIERL(F) | SCREW 1/4X28 L=4.5

14 | 10523 1 | ERs tEISOEL NEEDLE BAR CONNECTING LINK STUD
15 | 10726 1 B EEOTUE D HMT6X6 OIL WICK

16 | 19504 1 | iRy Eadimztal OIL STOP SCREW 5/16X28 L=6.0

17 | 10724 1| 3y g OIL WICK

18 | 13568 1 (L3 L& ARM SHAFT

19 | 10563 1 | LihE LEAAZIL(FT) Ty v— | WASHER

20 | 18006 1 | CinaE EEHAZIL (BT ARM SHAFT BUSHING (FRONT)

21 | 13361 1| FmsmAsEE LEARTFTU T HT— BALL BEARING ADAPTER SLEEVE

22 | 23637 2 |y LTERTY T HS5—1k4al | SET SCREW 1/4X28 L=75

23 | 13074 1 iEE LERRTF YT —R BALL BEARING ADAPTER

24 | 10571 1 R EEEEBRY | L7255 —2 14l | SCREW 6.75X24 L=20.0

25 | 10568 1 | i nEE ALYy BALL BEARING RETAINING RING

26 | 10567 1| i LTS ARM SHAFT BALL BEARING

27 | 10621 1 |BSREH BAZ T RJLE ARM SHAFT CONNECTING BELT

28 | 10569 1 |BE LR RN T—1)— BELT PULLEY (UPPER)

29 | 10574 2 | EER ARG T—= =) BELT PULLEY SPRING FLANGE

30 | 10570 1 |ERIRE fIEROHAL POSITION SCREW 6.75X24 L=14.5

31 | 10524-G 1B fERORLCIERLC POSITION SCREW SET SCREW 6.75X24 L=6.5
32 | 10571-G 1 |Rg ERL SET SCREW 6.75X24 L.=20.0

33 | 18470 1 | L% F—y— MACHINE PULLEY

34 | 10576 1 |EARE T—)— i@kl POSITION SCREW 15/64X28 L=21.0

35 | 10579 1 |BARy J—1)—ithl SET SCREW 15/64X28 L=20.0

36 | 19505 1 |EfRL J—1)—Lhl PULLEY ADJUSTING SCREW 11/32X28 L=11.0
37 | 10725 2 |HhEMDiS LEAZ)IL (D 2TILE OIL FELT




ERStD / WABER

Presser foot mechanism
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Presser foot mechanism

No. | SIS (& & TR &h £ DESCRIPTION
PARTS No|QTY
1 | 13056-A 1 |BIBiR 5 FOOT LIFTING LEVER
2 | 13059 1 |[BBiReE 3t FOOT LIFTING LEVER SPRING
3 | 10712 1 |Ru Fithl HINGE SCREW 6.75X24 L=6.9
4 | 10707 1 [ERERE At (FHadAEal REGULATING SCREW 6.75X24 L=80.0
5 | 10705 1 |IBEITER B EXREL PRESSER BAR SPRING (FLAT)
6 | 10706 1 |BEREY KiREHaszht SUPPORT SCREW 6.75X24 L=13.0
7 | 13057 1 |HRERR 5% LIFTING LEVER STOP
g | 13084 2 |RBEEH B2+ vhk NUT 6.75X24
g | 13058 1 |RERY Bkl SCREW 6.75X24 L=32.0
10 | 10543 1 | SO ERE PRESSER BAR POSITION GUIDE
11 | 10761 1 |Ex HHhl SET SCREW 6.75X24 L=11.0
12 | 10538 1 [{RRFIE (L) R EARIL(L) PRESSER BAR BUSHING (UPPER)
13 | 10761 1 |B# il ek o1 SET SCREW 6.75X24 L=11.0
14 | 10540 1 |IBEH BzE PRESSER BAR
15 | 10541 1 |BETSO BZEEN PRESSER BAR POSITION GUIDE BRACKET
16 | 10662 5344 #HHRL PINCH SCREW 5/32X40 L=6.5
17 | 18479 1 [IPEFFHESL HA gz PRESSER BAR LIFTING BRACKET
18 | 19518 1 |Eg FHRl PINCH SCREW 11/64X40 L=140
19 | 10546-A 1 |BEFFEILTR  |HABRETR TENSION RELEASE SLIDE
20 | 10547 1 |BRFIERE  |(HAgRETHRER TENSION RELEASE SLIDE SPRING
21 | 13360 1 |BETEERE mxEREYLy PRESSER BAR SPRING (FLAT) BRACKET
22 | 13365 1 | bR -2 1M SET SCREW M4X0.7 L=9.0
23 | 10539-A | | [HBRTWE (T |[HABAL(E) PRESSER BAR BUSHING (LOWER)
24 | 10761 R 37 il =10 SET SCREW 6.75%24 L=11.0
25 | 10659 1 |16 |z EiFL/— PRESSER BAR LIFTER
26 | 10660 1 | L—EAl HINGE SCREW 4.5X32 L=75
27 | 10796-S 1 |98 S X LIFTING PRESSER FOOT
28 | 10664 1 A BHEERRL (SRR E SCREW 3.4X36 L=6.5
29 | 10548-A 1 [IPRAESBGIRY (HAsRERLES LIFTING BRACKET GUIDE BLOCK
30 | 10519 1 |Fx il 108 SCREW 6.75%X24 L=17.5
31 | 15111 1§ B PIN
32 | 35054 1 |28 Tl — WASHER
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Upper foot mechanism




FERgls /0 kY%

Upper foot mechanism

No. | STE |#E SHBIR & % DESCRIPTION
PARTS No|QTY
1 ]19425 1|18 8w LIFTING ROCK SHAFT
2 {19515 1 |#EAiE EEht vl SCREW STUD 1/4X28
3 |19516 1 | HHPIRERE HEE b NUT 1/4X28
4 (10514 2 |HEIDIDE FEBH AR L LIFTING ROCK SHAFT BUSHING
5 19419 1 | E OGRS | ETALEFEY LY LIFTING ECCENTRIC CONNECTING CRANK
6 19420 1 |1EE #Hhl PINCH SCREW 1/4X28 L=16.0
7 10775 1 | FEEETIEY LEEnvRERC HINGE SCREW 7/32X32
g [10703 1 |28 Ty— WASHER
9 (10774 1 | EBCBERE EEfEOR T LIFTING ECCENTRIC CONNECTION COLLAR
10(10772¢C 1| EBCESEAT (R | EEEEnvE (B LIFTING ECCENTRIC CONNECTION COMPLETE
1110776 1 | EEEBEMGREERY| LERO v RV NUT 7/32X32
12 (19427 1 |RIPHEORE h#z EThL LIFTING ECCENTRIC
1319508 2 |NBHOEERY  [REX EThLLERE SET SCREW 1/4X40 L=5.5
14|10558C 1 |ARETENF {DOFtEyk LIFTING BELL CRANK COMPLETE
15[10558 1 |AfaES {DF LIFTING BELL CRANK
16 (10557 1 |AEIET AR {DFEHE(K) LIFTING BELL CRANK LINK
17110556 1 |BFEFT L {OFERE UM VIBRATING PRESSER BAR CONNECTING LINK
18|18480 1 |BAEEFTEERRL|KOF AL LIFTING BELL CRANK CAP SCREW 11/64X40 L=8.0
1910728 2 It S OIL WICK
2015117 1 |BAEiR R Ak i SLIDE BLOCK PLATE
21| 8100 2 PEREEREL |RAibiibal SCREW 9/64X40 L=65
2215118 1 |BEAR RhIEAE VIBRATING PRESSER BAR SLIDE BLOCK
2310554 1 [P E higx 2Ty VIBRATING PRESSER BAR EXTENSION SPRING
24[10553-A | 1 [RIBHIEET IR AT VIBRATING PRESSER BAR EXTENSION
2510708 1 |RBRITATEY (PR ERERL SCREW 7/32X32 L=17.0
26134713 1 |RIBREFT FiRZ % VIBRATING PRESSER BAR
27(17104 1 (B PRz FHRL PINCH SCREW 11/64X40 L=6.0
28]19411-8 1 |RIBH iz VIBRATING PRESSER FOOT
29 (11879 1 |RIBH E FOEREB|FRAETHLAT— LIFTING ECCENTRIC COLLAR
30]10573 2 [RBEEEAEL hiz E TFhLHS—1b+al| SET SCREW 7/32X32 L=11.0
31{19411C 1 |RIPH (LB iRz (#) VIBRATING PRESSER FOOT COMPLETE
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